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Conducted Spurious Emission 
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LTE Band 41 / 5MHz+20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel 64QAM N/A 
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LTE Band 41 / 5MHz+20MHz 

Middle Channel / QPSK Middle Channel /16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 5MHz+20MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 10MHz+15MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 

 

 

  



 

 TEL : +86-512-57900158 Page Number : A41-54 of 71  

FAX : +86-512-57900958    

  

  

 

 

 FCC RADIO TEST REPORT Report No. : FG880204C 

 

 

 

LTE Band 41 / 10MHz+15MHz 

MiddleChannel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 10MHz+15MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 10MHz+20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 
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LTE Band 41 / 10MHz+20MHz 

Middle Channel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 10MHz+20MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+10MHz 

Middle Channel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+10MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+15MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+15MHz 

Middle Channel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+15MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+20MHz 

Middle Channel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 15MHz+20MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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LTE Band 41 / 20MHz+20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Lowest Channel / 64QAM N/A 
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LTE Band 41 / 20MHz+20MHz 

MiddleChannel / QPSK Middle Channel / 16QAM 

  

Middle Channel / 64QAM N/A 
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LTE Band 41 / 20MHz+20MHz 

Highest Channel / QPSK Highest Channel / 16QAM 

  

Highest Channel / 64QAM N/A 
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Frequency Stability 

Test Conditions LTE Band 41 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 20+20MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.00 

PASS 

40 Normal Voltage 0.01 

30 Normal Voltage -0.01 

20(Ref.) Normal Voltage 0.00 

10 Normal Voltage 0.01 

0 Normal Voltage 0.00 

-10 Normal Voltage 0.01 

-20 Normal Voltage -0.01 

-30 Normal Voltage 0.00 

20 Maximum Voltage -0.01 

20 Normal Voltage 0.00 

20 Battery End Point 0.01 

 

Note:  

1. Normal Voltage =3.82 V.；Battery End Point (BEP) =3.6 V.；Maximum Voltage =4.35 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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Appendix B. Test Results of EIRP and Radiated Test

EIRP

<Up Antenna>

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 0 0 24.09 0.2564 24.28 0.2679

Middle 1 0 0 0 23.98 0.2500 24.17 0.2612

Highest 1 0 0 0 24.05 0.2541 24.24 0.2655

Lowest 1 0 0 0 23.27 0.2123 23.46 0.2218

Middle 1 0 0 0 23.27 0.2123 23.46 0.2218

Highest 1 0 0 0 23.05 0.2018 23.24 0.2109

Lowest 1 0 0 0 22.36 0.1722 22.55 0.1799

Middle 1 0 0 0 22.14 0.1637 22.33 0.1710

Highest 1 0 0 0 22.48 0.1770 22.67 0.1849

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 99 1 0 23.18 0.2080 23.37 0.2173

Middle 1 99 1 0 23.13 0.2056 23.32 0.2148

Highest 1 99 1 0 23.25 0.2113 23.44 0.2208

Lowest 1 99 1 0 22.39 0.1734 22.58 0.1811

Middle 1 99 1 0 22.14 0.1637 22.33 0.1710

Highest 1 99 1 0 22.37 0.1726 22.56 0.1803

Lowest 1 99 1 0 20.33 0.1079 20.52 0.1127

Middle 1 99 1 0 20.35 0.1084 20.54 0.1132

Highest 1 99 1 0 20.28 0.1067 20.47 0.1114

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 23.14 0.2061 23.33 0.2153

Middle 1 74 1 0 23.26 0.2118 23.45 0.2213

Highest 1 74 1 0 23.12 0.2051 23.31 0.2143

Lowest 1 74 1 0 22.43 0.1750 22.62 0.1828

Middle 1 74 1 0 22.29 0.1694 22.48 0.1770

Highest 1 74 1 0 22.34 0.1714 22.53 0.1791

Lowest 1 74 1 0 20.25 0.1059 20.44 0.1107

Middle 1 74 1 0 20.35 0.1084 20.54 0.1132

Highest 1 74 1 0 20.24 0.1057 20.43 0.1104

Limit

FCC RADIO TEST REPORT

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 20 + 20 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 20 + 15 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 15 + 20 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB
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Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 99 1 0 23.16 0.2070 23.35 0.2163

Middle 1 99 1 0 23.28 0.2128 23.47 0.2223

Highest 1 99 1 0 23.13 0.2056 23.32 0.2148

Lowest 1 99 1 0 22.46 0.1762 22.65 0.1841

Middle 1 99 1 0 22.31 0.1702 22.50 0.1778

Highest 1 99 1 0 22.36 0.1722 22.55 0.1799

Lowest 1 99 1 0 20.27 0.1064 20.46 0.1112

Middle 1 99 1 0 20.36 0.1086 20.55 0.1135

Highest 1 99 1 0 20.26 0.1062 20.45 0.1109

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 23.17 0.2075 23.36 0.2168

Middle 1 74 1 0 23.12 0.2051 23.31 0.2143

Highest 1 74 1 0 23.22 0.2099 23.41 0.2193

Lowest 1 74 1 0 22.37 0.1726 22.56 0.1803

Middle 1 74 1 0 22.11 0.1626 22.30 0.1698

Highest 1 74 1 0 22.34 0.1714 22.53 0.1791

Lowest 1 74 1 0 20.32 0.1076 20.51 0.1125

Middle 1 74 1 0 20.33 0.1079 20.52 0.1127

Highest 1 74 1 0 20.25 0.1059 20.44 0.1107

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 23.16 0.2070 23.35 0.2163

Middle 1 74 1 0 23.30 0.2138 23.49 0.2234

Highest 1 74 1 0 23.14 0.2061 23.33 0.2153

Lowest 1 74 1 0 22.45 0.1758 22.64 0.1837

Middle 1 74 1 0 22.31 0.1702 22.50 0.1778

Highest 1 74 1 0 22.36 0.1722 22.55 0.1799

Lowest 1 74 1 0 20.27 0.1064 20.46 0.1112

Middle 1 74 1 0 20.37 0.1089 20.56 0.1138

Highest 1 74 1 0 20.24 0.1057 20.43 0.1104

Limit

FCC RADIO TEST REPORT

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 20 + 10 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 10 + 20 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 15 + 15 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB
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Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 23.27 0.2123 23.46 0.2218

Middle 1 74 1 0 23.37 0.2173 23.56 0.2270

Highest 1 74 1 0 23.24 0.2109 23.43 0.2203

Lowest 1 74 1 0 22.56 0.1803 22.75 0.1884

Middle 1 74 1 0 22.41 0.1742 22.60 0.1820

Highest 1 74 1 0 22.48 0.1770 22.67 0.1849

Lowest 1 74 1 0 20.36 0.1086 20.55 0.1135

Middle 1 74 1 0 20.47 0.1114 20.66 0.1164

Highest 1 74 1 0 20.38 0.1091 20.57 0.1140

Limit

FCC RADIO TEST REPORT

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 7_CA / 15 + 10 MHz (GT - LC = 0.19 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB
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Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 0 0 23.96 0.2489 24.17 0.2612

Middle 1 0 0 0 23.92 0.2466 24.13 0.2588

Highest 1 0 0 0 23.99 0.2506 24.20 0.2630

Lowest 1 0 0 0 22.83 0.1919 23.04 0.2014

Middle 1 0 0 0 22.85 0.1928 23.06 0.2023

Highest 1 0 0 0 22.99 0.1991 23.20 0.2089

Lowest 1 0 0 0 22.73 0.1875 22.94 0.1968

Middle 1 0 0 0 22.92 0.1959 23.13 0.2056

Highest 1 0 0 0 22.91 0.1954 23.12 0.2051

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 23.21 0.2094 22.93 0.1963

Middle 1 74 1 0 23.24 0.2109 22.96 0.1977

Highest 1 74 1 0 23.27 0.2123 22.99 0.1991

Lowest 1 74 1 0 21.96 0.1570 21.68 0.1472

Middle 1 74 1 0 22.24 0.1675 21.96 0.1570

Highest 1 74 1 0 22.35 0.1718 22.07 0.1611

Lowest 1 74 1 0 19.90 0.0977 19.62 0.0916

Middle 1 74 1 0 19.92 0.0982 19.64 0.0920

Highest 1 74 1 0 19.97 0.0993 19.69 0.0931

Limit

FCC RADIO TEST REPORT

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 38_CA / 20 + 20 MHz (GT - LC = 0.21 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 38_CA / 15 + 15 MHz (GT - LC = 0.21 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB
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Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 0 0 22.96 0.1977 22.68 0.1854

Middle 1 0 0 0 22.98 0.1986 22.70 0.1862

Highest 1 0 0 0 23.09 0.2037 22.81 0.1910

Lowest 0 0 1 99 22.09 0.1618 21.81 0.1517

Middle 0 0 1 99 22.06 0.1607 21.78 0.1507

Highest 0 0 1 99 21.92 0.1556 21.64 0.1459

Lowest 1 0 0 0 21.79 0.1510 21.51 0.1416

Middle 1 0 0 0 21.93 0.1560 21.65 0.1462

Highest 1 0 0 0 21.78 0.1507 21.50 0.1413

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 22.43 0.1750 22.15 0.1641

Middle 1 74 1 0 22.52 0.1786 22.24 0.1675

Highest 1 74 1 0 22.65 0.1841 22.37 0.1726

Lowest 1 74 1 0 21.47 0.1403 21.19 0.1315

Middle 1 74 1 0 21.63 0.1455 21.35 0.1365

Highest 1 74 1 0 21.67 0.1469 21.39 0.1377

Lowest 1 74 1 0 19.40 0.0871 19.12 0.0817

Middle 1 74 1 0 19.65 0.0923 19.37 0.0865

Highest 1 74 1 0 19.54 0.0899 19.26 0.0843

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 49 1 0 22.45 0.1758 22.17 0.1648

Middle 1 49 1 0 22.69 0.1858 22.41 0.1742

Highest 1 49 1 0 22.76 0.1888 22.48 0.1770

Lowest 1 49 1 0 21.51 0.1416 21.23 0.1327

Middle 1 49 1 0 21.61 0.1449 21.33 0.1358

Highest 1 49 1 0 21.72 0.1486 21.44 0.1393

Lowest 1 49 1 0 19.58 0.0908 19.30 0.0851

Middle 1 49 1 0 19.53 0.0897 19.25 0.0841

Highest 1 49 1 0 19.75 0.0944 19.47 0.0885

Limit

LTE Band 41_CA / 20 + 20 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 41_CA / 15 + 20 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 41_CA / 10 + 20 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS
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Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 24 1 0 22.55 0.1799 22.27 0.1687

Middle 1 24 1 0 22.65 0.1841 22.37 0.1726

Highest 1 24 1 0 22.76 0.1888 22.48 0.1770

Lowest 1 24 1 0 21.60 0.1445 21.32 0.1355

Middle 1 24 1 0 21.75 0.1496 21.47 0.1403

Highest 1 24 1 0 21.78 0.1507 21.50 0.1413

Lowest 1 24 1 0 19.53 0.0897 19.25 0.0841

Middle 1 24 1 0 19.77 0.0948 19.49 0.0889

Highest 1 24 1 0 19.53 0.0897 19.25 0.0841

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 74 1 0 22.52 0.1786 22.24 0.1675

Middle 1 74 1 0 22.78 0.1897 22.50 0.1778

Highest 1 74 1 0 22.87 0.1936 22.59 0.1816

Lowest 1 74 1 0 21.58 0.1439 21.30 0.1349

Middle 1 74 1 0 21.70 0.1479 21.42 0.1387

Highest 1 74 1 0 21.79 0.1510 21.51 0.1416

Lowest 1 74 1 0 19.67 0.0927 19.39 0.0869

Middle 1 74 1 0 19.64 0.0920 19.36 0.0863

Highest 1 74 1 0 19.82 0.0959 19.54 0.0899

Limit

Size Offset Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 1 74 22.47 0.1766 22.19 0.1656

Middle 1 0 1 74 22.55 0.1799 22.27 0.1687

Highest 1 0 1 74 22.68 0.1854 22.40 0.1738

Lowest 1 0 1 74 21.52 0.1419 21.24 0.1330

Middle 1 0 1 74 21.67 0.1469 21.39 0.1377

Highest 1 0 1 74 21.72 0.1486 21.44 0.1393

Lowest 1 0 1 74 19.43 0.0877 19.15 0.0822

Middle 1 0 1 74 19.69 0.0931 19.41 0.0873

Highest 1 0 1 74 19.47 0.0885 19.19 0.0830

Limit

FCC RADIO TEST REPORT

LTE Band 41_CA / 5 + 20 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

QPSK

16QAM

64QAM

EIRP < 2W Result PASS

LTE Band 41_CA / 15 + 10 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

LTE Band 41_CA / 10 + 15 MHz (GT - LC = -0.28 dB)

Channel Mode

PCC SCC
Conducted EIRP

RB RB

QPSK

16QAM

64QAM

EIRP < 2W Result PASS
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